JUNGLEVITES MULTI V GUMMIES : muscle cramps : fibrillence or wind information

PATIENT INFORMATION LEAFLET

SCHEDULING STATUS JUNGLEVITES MULTI V GUMMIES

Multi-substance Formulation Contain supplies (Shicrose supu B.6 g. Sucrose 1,0 g. D.34 12 Complementary Medicine. Health Supplement This unregistered medicine has not been evaluated by the SAMPRA for its quality, safety or intended use.

Read all of this leaflet carefully because it contains important information

for you
A varied diel is the most effective and safe way to achieve good nutrition, health, body
composition as well as mental and physical performance.
JUNGLEVITES MULTI V GUMMIES is available without a doctor's prescription, for you to
treat a mid illness. Hevertheless, you still need to use JUNGLEVITES MULTI V GUMMIES.

use a fill milles. Nether enements, you am need to use duresteet to see the carefully to get the best results from it. at it again

Keep this leaflet, You may need to read again

Do not share JUNGLEVITES MULTIV GUMMLES with any other person

Ask your healthcare provider or pharmacist if you need more information or advice

- What is in this leaflet

 1. What is in this leaflet

 2. What you resolve it is not supported by the support of the supported by the supported by the supported by the supported by the support of the supported by the supported by
- r. usaume state enterals
 How to store JUNGLEVITES MULTI V GUMMIES
 Contents of the pack and other information

What is JUNGLEVITES MULTI V GUMMIES and what it is used for JUNGLEVITES MULTI V GUMMIES is a health supplement that contains multiple

- Supports optimal growth and development
 Boost immune function
- What you need to know before you take JUNGLEVITES MULTI V GUMMIES
 Do not take JUNGLEVITES MULTI V GUMMIES.
 If you are hypersensitive (alleraid) to any of the innerediante.

- Warnings and precautions
 Special care should be blace mith JUNGLEVITES MULTI V GUMMIES
 Special care should be blace mith JUNGLEVITES MULTI V GUMMIES
 If you have been should be blace mith by your doubt of the dry to whose per informate to some sugars, contact your doubt reduce released JUNGLEVITES MULTI V GUMMIES, if you have diables meltilus.

 Lower of the property of the property of the property of the period of the property of the property of the property of the period of the property of the property of the property of the period of the per

Other medicines and JUNGLEVITES MULTI V GUMMIES Always tell your health care provider if you are taking any other medicine (this includes all

- Under intentimes and Johnson Services Would I would be allowed by the Manage Bill you have been provided by you are taking any other medicine (this includes all This leadlet was last revised in TBA.

 Some of the impredients in JUNGLEVITES MULTI V GUMMES might reduce the levels and effectiveness of your chronic medicine when they are altered surfaces of your chronic medicine when they are altered surfaces of your drawn endicine when they are altered surfaces of your drawn endicine when they are altered surfaces and they are altered to the surface of the su

JUNGLEVITES MULTI V GUMMIES with food and drink and alcohol

Taking niacin with alcohol might increase the risk of liver damage and worsen niacin side effects, such as flushing and tiching.

Pregnancy, breastfeeding and fertility
If you are pregnant or breastleeding, think you may be pregnant or are planning to have a baby, please consult your dootor, pharmacist or other health care provider for advice before taking JUNGLEVITES MULTI V GUIMMIES.

Driving and using machines JUNGLEVITES MULTI V GUMMIES may not affect mental and/or physical abilities to

JUNGLEVITES MULTI V GUMMIES contains sucrose

3. How to take JUNGLEVITES MULTI V GUMMIES

Do not share medicines prescribed for you with any other person.
Always take JUNGLEVITES MULTI V GUMMIES exactly as described in this leaflet or as your doctor or pharmacist or nurse has told you. Check with your doctor or pharmacist or nurse if you are not sure.

If you take more JUNGLEVITES MULTI V GUMMIES than you should In the event of overdosage, consult your doctor or pharmacist. If neither is available, contact the nearest brosnital or noison centre

If you forget to take JUNGLEVITES MULTI V GUMMIES Do not take a double dose to make up for forgotten individual doses.

A Possible side effects
JUNGLEVITES MULTI Y GUMMIES can have side effects.
JUNGLEVITES MULTI V GUMMIES are included in
Net all side effects reported for JUNGLEVITES MULTI V GUMMIES are included in
Net all side effects reported for JUNGLEVITES MULTI V GUMMIES are included in
Net all side effects reported for JUNGLEVITES MULTI V GUMMIES are included in
Net all side effects

A Possible side effects

LINE STATE STA Not all side effects reported for **JUNGLEVITES MULTI V GUMMIES** are includ this leaflet. Should your general health worsen or if you experience any untoward e while taking **JUNGLEVITES MULTI V GUMMIES**, please consult your health provider for advice.

The day of the following happens, stop taking JUNGLEVITES MULTI Y GUMMIES and tell your doord immediately or go to the cassally department at your nearest hospital. Allergy signs and opportus swelling of the martis, lest, and see, log sand moutal or throat, which may cause difficulty in sallowing or breathing, each or liching. These are all very serious side effects. If you have hern, you may have had a serious allergic reaction to JUNGLEVITES about IT V GUMMIES.

You may need urget medical allertion or hospitalisation.

- Tell your doctor immediately or go to the casualty department at your nearest hospital if you notice any of the following:
- angina
 changes in the way your heart beats, for example, if you notice it beating faster
 difficulty breathing
 signs of recurrent infections such as lever or sore throat
 less urine than sormal for you
 These are all serious side effects. You may need urgent medical attention.

Tell your doctor if you notice any of the following:

- Less frequent side effects:

 dry count

- olarmoea
 loss of appetite
 If you notice any side effects not mentioned in this leaflet, please inform your doctor or pharmacist.

Reporting of side effects
If you get the first, and to part dodor or, pharmacist or nurse You can also report side
If you get the effects, and to pour dodor or, pharmacist or nurse You can also report side
If you get the Young of the Young of the Young Reaction Reporting Four! Tour dors into runter
SHPPRS; publicaters: https://www.shraro.org.ar/Partications(reduced, By reporting side effects, you can help provide more information on the safety of JUNGLEVITES MULTI
YOUNGIES.

5. How to store JUNGLEVITES MULTI V GUMMIES

Store at or below 25 °C.

KEEP OUT OF RESEAR OF CHILDREN.

Protect from light / michsiue, keep it in a dry place.

Store in the original container.

Betham all unused medicine by your pharmacist.

Do not dispose of unused medicine in drains or sewerage systems (e.g. toilets).

Do not dispose of unused medicine in diains or severage sy 6. Coatesto of the pack and other information What JUNGLEVITES MULTI Y GUMMINES contains: Vitamin A (as Vitamin A Acatel) Cholescalierol (Witamin C) Ascorbic Acid (Vitamin C) Di-styba-toopheyl acetale (Vitamin E) Prylodione (Vitamin C) Calciumine (ST-calcium Phosphate) Zare (as Zine Challed (as Magnesium Citrate) Fillottain (Vitamin B) Copper (as Capper Amino Acid Chelate) Boliotin (Vitamin B) Cyarocobalamin (Vitamin B) Cyarocobalamin (Vitamin B) Cyarocobalamin (Vitamin B) Cyarocobalamin (Vitamin B)

What JUNGLEVITES MULTI V GUMMIES looks like and contents of the pack Yellow Cheetah shaped, raspberry flavoured gummies, pasked in 60s in a 250ml HDPE brown container and closed with brown childproof lid. Packed in an outer carton.

Holder of Certificate of Registration Ascendis Consumer Brands (Pty) Ltd

Ascendis Consumer Brands (1 Carey Street Wynberg, Gauteng 2090

Access to the corresponding Professional Information

JUNGLEVITES MULTI V GUMMIES

PASIËNTINLIGTINGSBLAADJIE

ledvildige middel formulering Deden siker: Glikoles strong 0.6 g; Sukrose 1.0 g 134.12 Komplimentifer Medisyne Sesondheidsaarvoller die Fierdie ongergistherede medisyne is nie gebalueer deur SAHPRA vir sy kwaliteit, veiligheid Ir beoogle gefruik 1.7

Lees hierdie hele pamflet versigtig omdat dit belangrike inligting vir jou bevat 'n Gebalanseerde dieet is die mees effektiefste en veiligste manier om goeie voeding, In Cabanaseerde dieel is die mees effektiefste en veiligste maaie om geëe voeding, gesondreid (gangamanestelling good verdanefelle en fisie pretazie is bry: JUNGLEVITES MULTI V GUMMIES is besikhaar sonder in doktersoordraff vir jou om minder enrolige sieldes to behandel. Ougsag moet jy sieds JUNGLEVITES MULTI V GUMMIES versjig gebruik om die beis resultie is bry:

- Hou hierdle pamflet. Dit mag dalk nodig wees om dit weer te lees
 Moet rie JUNGLEVUTES MULTU V GUMMIES met enige ander persoon deel nie
 Vra jou gesondheidsorgverskafter of apteker as jy meer inligting of advies benodio

Wat is in hierdie pamflet 1. Wet JUNGLEVITES MULTI V GUMMIES is en waarvoor dit gebruik word 2. Wet jy moet wed voor jy JUNGLEVITES MULTI V GUMMIES neem 3. Hee om JUNGLEVITES MULTI V GUMMIES in neem

- Moontlike newe-ettekte
 Hoe om **JUNGLEVITES MULTI V GUMMIES** te bewaar
 Inhoud van die verpakking en ander inligting
- 1. Wat JUNGLEVITES MULTI V GUMMIES is en waarvoor dit gebruik word JUNGLEVITES MULTI V GUMMIES is 'n gesondheidsaanvulling wat veelvuldioe

middels bevat Ondersteun optimale groei en ontwikkeling Versterk immuunfunksie

Wat jy moet weet voor jy JUNGLEVITES MULTI V GUMMIES neem Moet nie JUNGLEVITES MULTI V GUMMIES neem: As jy hipersensitief (allergies) is vir enige van die bestanddele nie

Waarskuwings en voorsorgmaatreëls Spesiale sog met geneem wof met JUNGLEVITES MULTI V GUMMIES 5. As ji dezin joulder verbel is de ji 'n intolleransie vir sommige suiker het, kontak jou diolete voorde ji JUNGLEVITES MULTI V GUMMIES neem JUNGLEVITES MULTI V GUMMIES been skrupes van het het kop die beheer van jou bloedsuiker kan het as ji diabetes mellins het. Raadpiesin gesomenheisdungersektier voor die neem van JUNGLEVITES MULTI V GUMMIES as ji vermeed dat ji insulien weerstandig is, hot bloedgluksoevlakke of diabetes het.

Ander medisyne en JUNGLEVITES MULTI V GUMMIES Vertel allyd jou gesondheidsorgnerskaller as je ander medisyne gebruik (dit sluit alle komplemetatie of hadisoine medisyne vertein ander in de vlakeen effektivitet von jou konneise medisyne vertain ginden dit op dieselbe hyd geneem word Hed dossisse vitamen C kan immenty met jou blit betele (br. gliukoselselse (br. Clinitest), laktaadishirologenase (EDH) ein sy alle vit was posteller king geneem word TEA

JUNGLEVITES MULTI V GUMMIES saam met kos en vloeistof en alkohol Alkohol: Die neem van niasien saam met alkohol kan die risiko vir lewerskade verhoog en die newe-elfelde van niasien, soos blosing en jeuk, vereige:

Swangerskap, borsvoeding en fertilitieit
As iy swanger is of borsvoed, dink iy mag dalk swanger wees of beplan om swanger te
word, naelpleeg jou didder, apteker of gesondheidsorgverskaffer vir advies voordat jy
JUNGLEVITES MULTI V GUMMIES neem.

Bestuur en die gebruik van masjiene JUNGLEVITES MULTI V GUMMIES mag dalk nie verstandelike en/of fisiese vermoëns

JUNGLEVITES MULTI V GUMMIES bevat sukrose

3. Hoe om JUNGLEVITES MULTI V GUMMIES te neem

Moet nie medisyne wat vir jou voorgeskryf is met enige ander persoon deel nie Neem JUNGLEVITES MULTI V GUMMIES presies soos aanbeveel in hierdie pamflet of soos voorgeskryf deur jou dokter, apteker of verpleegster. Bevestig met jou dokter of apteker of verpleegster indien jy onseker is.

Die gewone orale dosis:

Kinders 4 jaar en ouer:
Neem 1 – 2 gummies eenkeer daagliks na ele of soos voorgestel deur jou gesondheidsorgpraktisyn. Moet nie die aanbevole daaglikse dosis oorskry sonder om 'n gesondheidsorgpraktisyn

As jy meer JUNGLEVITES MULTI V GUMMIES neem as wat jy moet In die geval van 'n oordosering, raadpleeg jou dokter of apteker. As geeneen ber nie, kontak die naaste offbeheersenstrum.

As jy vergeet om JUNGLEVITES MULTI V GUMMIES te neem Moet nie 'n dubbele dosis neem om vir oorgelsane dosisse te vergoed nie.

4. Moontlike newe-effekte
JUNGLEVITES MULTI VOLIMMES kan newe-effekte hê.
We alle newe-effekte wat vir JUNGLEVITES MULTI V GUMMIES gerapporteer is, is
ingestal in hierdie partielt nie As jou algemene gesondheid versleg of as jy ongewensdeeffekte ervaar met die neem van JUNGLEVITES MULTI V GUMMIES nachpiesg jou
gesondheidsongverskafter vir advise.

Downwise 24 http://do. by jou mater being but the properties under the properties ducting by jou mater beginners: seelling van die hande, voter seleks, pasis, jingen amout of leet, with son int lot in problem om le talk of asem le haat, uitblag of jeuk. Herdrie is almie endigt neuer-effekt ab y did het, het jy dalk in emdige allergiese realisie ou JUNG_EVITES MULTI V GUMMIES gehat. Jy mag dalk dringende mediese aandag of benshildsries being and selekties of the properties of the propertie

- Radiis rebyster or y

 bossyn

 bossyn

 bossyn

 evandering in die manier hoe jou harf klop, byvoorbeeld as jy agterkom dif klop vinniger

 probleme om le sluk

 bisters van herhaafdelike infeksie soos koos en seer keel

 minder untergog wat normaal is vir jou

 Nierdie is almal ernstige nowe effolde. Jy mag dalk dringende mediese aandag berodig.

- Vertel jou dokter as jy enige van die volgende opmerk:

- Minder algemene newe-effelde:

 dreit hose
 spierkrampe
 winderspheid
 diarre
 verifies aan eeffus
 y reing newe-effelde opmerk wat nie in hierdie pamflet genoem word nie, stel jou dokter

5. Hoe om JUNGLEVITES MULTI V GUMMIES te bewaar

o. Illioud vall die verpakking en ander illiging	
Wat JUNGLEVITES MULTI V GUMMIES bevat:	
Aktiewe bestanddele is:	
Vitamien A (as Vitamien A asetaat)	733 IU
Cholekalsiferol (Vitamien D.)	160 IU
Askorbiensuur (Vitamien C)	10 ma
Nikotienamied (Vitamien B.)	4 mg
DI-alfa-tokoferielasetaat (Vitamien E)	3 IŪ
Piridoksien (Vitamien B.)	700 µg
Kalsium (as Trikalsiumfosfaat)	300 µд
Sink (as Sinksitraat)	300 μg
Magnesium (as Magnesiumsitraat)	170 µg
Foliensuur	100 µg
Riboflavien (Vitamien B,)	30 µg
Koper (as Koperaminosuurchelaat)	3 µд
Biotien (Vitamien H)	1.7 μα
Sianokobalamien (Vitamien B.,)	0.8 µg

Ander bestanddele: Glukose stroop, suiker, water, pektien, framboos geur, sitroensuur. Hoe **JUNGLEVITES MULTI V GUMMIES** lyk en die inhoud van die verpakking Geel Cheetah-vorminge, framboos gegeurde gummies, verpak in 60's in 'n 250 ml HDPE bruin houer wat toeoernaak is met 'n bruin kinderdiote deksel, verpak in 'n buite karton.

Houer van Sertifikaat van Registrasie

1 Careystraat Wynberg, Gauteng 2090 Suid-Afrika +27 11 036 9420

1182193/00

Toegang tot die ooreenstemmende Professionele Inligting

JUNGLEVITES MULTI V GUMMIES
PROFESSIONAL INFORMATION
D 34.12 Complementary Medicine:
Health Supplement
Beach Ori interibue use: Suitable for vegetarians. Contain sugar(s): Glucose syrup 0,6 g; Sucrose 1,0 g SCHEDULING STATUS

1. NAME OF THE MEDICINE JUNGLEVITES MULTI V GUMMIES

Multiple substance formulation Cheetah gummies

2. QUALITATIVE AND QUANTITATIVE COMPOSITION Nicontamus (visumin E.)
Di-alpha-loopheryl acetate (Vitamin E)
Pyridoxine (Vitamin B.)
Calcium (as Tri-calcium Phosphate)
Zinc (as Zinc Citrate)
Magnesium (as Magnesium Citrate) Magnesium (as Magnesium universey Folic Acid Riboflavin (Vitamin B.) Copper (as Copper Amino Acid Chelate) Biotin (Vitamin H) Cyanocobalamin (Vitamin B₁₀)

3. PHARMACEUTICAL FORM
Yellow Cheetah shaped, raspberry flavoured gummies, packed in 60's in a 250m container and closed with brown childproof lid. Packed in an outer carton.

4. CLINICAL PARTICULARS
4.1. Therapeutic indications
• Supports optimal growth and december of the Boost immune function
• Boost immune function

4.2. Posology and method of administration

4.2. Pusowsy ---Posology
Children 4 years and older:
Take 1 - 2 gummies once daily after food or as recommended by your health
Do not exceed the recommended daily dose without consulting a healthcar

Method of administration

4.3. Contraindications Hypersensitivity (allergy) to any of the ingredients of JUNGLEVITES MULTI V GUMMIES.

4.4. Special warnings and precautions for use Corbans surces. Patients with are hereaftary conditions such as fructose intolerance, glocose-galactice mat-absorption or suzcas-to-omatizes insufficiency should not take JUNGLEVITES MULTI V GUIMNES. Corbans surces within may have an effect on the glycaemic control of patients with contains surces of the property of the patients.

iabeles mellitus. Itamin D should not be given to patients with hypercalcaemia.

- 4.5. Interaction with other medicines and other forms of interaction
- **Chamiller des mit under interactives all une refunde in the rest of the following drugs: Stratidi oppionate, Estertol, Estadiol valerate, Orospienone e Increase Riok os servely of adverse effects. Aceterini, Bearortene, Oproterone acetate e Increase riok or severity of pseudolimor cereter. Doscyclinie e Increase riok or severity of pseudolimor cereter. Doscyclinie e Increase riok or severity of pseudolimor cereter. Doscyclinie e Increase riok or before give their ani anticopagities. Increase riok or the drugs side effects, such as infruy dry skin excess the riok of the drugs side effects, such as infruy dry skin excess the riok of the drugs side effects, such as infruy dry skin excess the riok of the drugs side effects, such as infruy dry skin excess the riok of the dry skin excess the riok of their skin excess the riok of high vitamin A blood levels

- drugs. This coold increase he risk of high vitamin A blood levels

 Vitamin D_c

 The antieplieptics and articonnulosates phenotantials and phenytrini (Dilartin, Phenytek)
 increase the breadstown of vitamin D and reduce calcum autoorption

 Historytein and soonised may reduce the effectiveness of vitamin D

 Conficionatesion may contracted the effect of vitamin D

 Los vitamin D cadinosally if you're baking drugs processed by Cytochrome P-450 3A4

 Laking vitamin D and sulmarium—containing phosphate brinders, which may be used to
 test in high serum phosphate levels in people with chronic kidney disease, might cause
 harmful levels of adminium in people with Kodyr Salter in the long term

 Increased risk of hypercalcumia when taken with thisside diseases, calcum, or phosphate

 Increased risk of hypercalcumia when taken with thisside diseases, calcum, or phosphate

 Increased risk of hypercalcumia when taken with thisside diseases, calcuming or phosphate

 Increased risk of hypercalcumia when taken with thisside diseases, calcuming the combination might increase the risk of too much calcum in the blood flypercalcumia,

 Isaling printed (Alli, Kerical) a weight hoss drug can enduce your absorption of vitamin D

 Isaling high docs of vitamin D with this blood pressure drug can cause hypercalcumia,
 and might also reduce the effectiveness of verapamil

Witamin C.

• Taking when in Carn increase your absorption of a furnitum from medications containing aluminum, such as phosphate binders. This can be harmful for people with kidney problems.

• If the problems of when in Containing the containing

Vitamin B, (Nicotinamide): Nacin might have an additive effect when you take blood pressure drugs, herbs or supplements. This could increase your risk of low blood pressure (hypotension) If you have disbeties, initian can interfere with blood glucuse control. You might need to adjust the door of your disbeties have

Vitamin B₄ (Pyridoxine): Pyridoxine reduces the effects of levodopa but this does not occur if a dopa decarboxylase

Pyridoxine reduces the etects to enturgly our inhaltor is sale given.
 Pyridoxine reduces the activity of alteratinic It has also been reported to decrease serum concentrations of perhodrational and phenytoin Many drugs may increase the requirements for pyridoxine; such drugs include hydralatine, isoniarid, penicillamine, and and contraceptives.

Zinc: • Using oral zinc while you're taking quinobne or letracycline artibiotics can interfere with their ability to fight bacteria. Taking the artibiotic two hours before or four to six hours after taking zinc can minimer his efect. • That did selected increase the amount of zinc bot in urine. • That did selected increase the amount of zinc bot in urine. • Taking zinc by ability to see artificis symptoms. Taking zinc at least two hours before or after taking the dum gind minimize the effect. • Taking zinc with niazin might worsen niazin side effects, such as flushing and liching

Vitamin B₁₂ (Cyanocobalamin):

Alcohol: Taking niacin with alcohol might increase the risk of liver damage and worsen niacin side effects, such as flushing and litching

4.6. Fertility, pregnancy and lactationSafety during pregnancy and lactation has not been established. 4.7. Effects on ability to drive and use machines

JUNGLEVITES MULTI V GUMMIES may not affect mental and/or physical abilities to
perform or execute tasks or activities requiring mental alertness, judgment and/or sound

4.8. Undesirable effects
500 classification of possible adverse outcomes related to supplement consumption of Vitamin A.E. G. G. Sastrointestimal disorders: Giamboa, nausea, and abdominal cramps. Immune system disorders: sin action of the Community of the Commu

Reporting of suspected adverse reactions:
Reporting suspected adverse treations after authorisation of the medicine is important. It
Reporting suspected adverse treations after authorisation of the medicine. Health are provides
are asked to report any suspected adverse reactions to SMPHPA with the ToUA Adverse Drug Reactions Reporting Fourt[®], found online under SAHPRA's publications: https://www.sahpra.
org.ar/Publications/fnde/8

4.9. Overstoe:
Trademark should be symptomatic and supportive. In the case of accidental overdors of the product, contact the nearest hospital or poison control control.
The risk of overdoring primarily depends on whether a vitamin is fat- or water-soluble. Water-soluble vitamins are absorbed upon digestion and are not stored in issues for long to contract, it de-older learning, like Product or containing for, on a countuited and be lost; **ROMERLE, STROMER MEMBERS, WITE DIESE CONSISTENT OF THE PROPERTY OF THE PROPE

Vitamin A toxicity: Symptoms are nauses, vomiting, distriess, blurred vision, and poor musice coordination. Consuming too much vitamin A causes hair loss, cracked lips, dry skin, weakened bones, heatackes, elevations of blood calculum levels, and an uncommon disorder characterized by increased pressure within the skill called infogrative intracranial hyperbension. Witamin C. Ling viceous sere reported or use distances and with egaptorintestimal Vitamin O. Ling viceous sere reported or use distances and white and the formation of resal colcium contained and scarcinic acid should herefore be given with care to patients with hyperroaluria.
Vitamin D: Excessive initiale of vitamin D leads to the development of hyperphosphatemia or hypercalcularia.
Magnesium of more than 350 mg per day may cause distribues. Existing high doss of vitamin A supplements with other drugs that can damage the liver could increase the risk of liver discusses.
Vitamin E is usually well bilareduck Jurge dosse may cause distribues. Administration of the discussions are supplements with other drugs that can damage the liver could not offer general and discussions, and how also been reported to causelibured vision, discusses, fulling and welland.

dizinesi, faligue and weakness.

5. PHARIMACOL OLICLAL PROPERTIES

15. FRANCIO CONTROLLA PROPERTIES

15. FRANCIO CONTROLLA PROPERTIES

15. FRANCIO CONTROLLA PROPERTIES

VITAMIA AC CONTROLLA PROPERTIES SI a health supplements with multiple substances.

VITAMIA AC CONTROLLA PROPERTIES SI A PROPERTIES AND PR

(Vitamin Bq.): Hejs to metabolise carbolydrates, task and proteins. Contributes to tissue formation.

Ascorbic Acti (Vitamin C): Heips to metabolise task and proteins. Helps in the development and maintenance of tones, cartilage, teeth and guns. Helps in connective tissue transition. An articulated for the maintenance of good health.

Cholescaliferad (Vitamin D): Heigs in the absorption and use of calcium and phosphorous. Helps in the consequence of tones and teeth.

Metalydroblatmin (Witamin Bq.) Helps to metabolice carbolydrates, that and proteins are consequently to the contributed of the contributes of the contributed of the maintenance of good health.

Un-alpha-tecopnerly acetate (virunim c), Pril allitonome no incrimentation of good health. Zine (as Zine Citrate): Helps in corrective fissue formation. Helps to maintain healthy skin. Helps the body to metabolise carborlydrates, lists and proteins. Blotin (Virunim H): Helps the body to metabolise carborlydrates, fast and proteins. Protein Acid: Helps the oxyl or metabolise proteins. Wicothamide: Contributes to normal growth and development. Helps to metabolise actabolydrates, skin of proteins. Magnesium (as Magnesium Citrate): Helps to metabolise carborlydrates, tast and proteins. Contributes to the development and maintenance of onces and test. Contributes to

Metabasian of action
Metabasian of action
Mamma B_n-Paristheric soil is incorporated into COEL/27ME A and protests cells agained
Mamma B_n-Paristheric soil is incorporated into COEL/27ME A and protests cells agained
permicible demange by increasing the level of GLITIATHIONE:
Witamia B_n-Pyridoxine is converted to pyridoxial 5-phosphate in the body, which is
an important coencrywe for synthesis of amino acids, recurrent semilarities, receptorion,
norspirephrine), sphingolipids, and aminolevulinic acid.
Witamia C. Accordic acid is reversibly oxided not dehybroaccordic acid in the body. These
two forms of the viliamin are believed to be important in condiction-acidion; acidtool witamin and the common acidcarbohydride metabolism. synthesis of lipids and proteins, iron metabolism, resistance to
index-froms and cellular respiration.

Because lats in toods help the body absorb fat-soluble vitamins, a low-fat diet may result in a discliciony. Some disorders, called malabsorption disorders, interfere with subsportion of task and thus of lat soluble vitamins. Some faugs, soch as mirreal of I, that the same reflect. Fat-soluble vitamins dissolve in mirreal oil, which the body does not absorb. So when people lake mirreal of (I) for exemple, as a laceline, I carries these vitamins unstabsted oil of the body. Water-soluble vitamins dissolve in water and funde. B vitamins, Vitamin of a off those of the object of vitamins include both, folder (biolic acid), mischin participatine acid, rithoritowi (vitamin B.), intainin (vitamin B.), vitamin B., (pridoxine), and vitamin B., (cotalamins). Water-soluble vitamins are eliminated in uniter and tend to be eliminated from the body

6. PHARMACEUTICAL PARTICULARS 6.1. List of excipients

Store at or below 25 °C. KEEP OUT OF REACH OF CHILDREN. Store away from direct sunlight. Keep it in a dry place.

6.6. Special precautions for disposal and other handling

8. REGISTRATION NUMBER(S)



9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION $_{\rm TRA}$



Significant in urine. Water-soluble vitamins are more likely to be destroyed when food is stored and prepared. Disorders that impair the intestine's absorption of food (called malaborption disorders) and cause vitamin deficiencies.

Some disorders impair the absorption of lists. These disorders can reduce the absorption of lists - Obligation of the absorption of lists - Obligation - A U. E. and K.— and foressate beries of addresses, bush disorders include chronic disorders. Dear of microse the reside of decisions, bush disorders include chronic disorders, and forest of the disorder can list of the disorder can list of the south of the disorder can list of the south of the disorder can list of the absorption of related to the disorder can list of the body. Billionfaviri is converted in the body in the conception Elementon Controllection (PMI). About 80% of Ribbollawin is converted in the body in the conception Elementon Controllection (PMI). About 80% of Ribbollawin is converted in the body in the conception Elementon Controllection (PMI). About 80% of Ribbollawin is converted in the body in the conception Elementon Controllection (PMI). About 80% of Ribbollawin is converted in the body in the Controllection (PMI). About 80% of Ribbollawin Controllection Controllection (PMI). About 80% of Ribbollawin Controllection Controllectio

Ascorbic acid is reversibly oxidised to dehydroscorbic acid; some is matabolised to accorbate 2-sulface, which is inactive, and oxidi acid with the accorded in the urine. Ascorbic acid in ceases of the body's reside is also applity leiminated unchanged in the urine. Ascorbic acid crosses the placetar and o distributed into based milk. It is removed by thermodalysis. Witamin D. Schotzors are well absorbed from the patrointentral facility. The preserve of the properties of the properties of the patrointentral facility. The preserve of the properties of the patrointentral facility. The preserve of the properties of the patrointentral facility. The preserve of the properties of the patrointentral facility of

5.3. Preclinical safety data JUNGLEVITES MULTI V GUMMIES is sale when bleen orally in doses below the tolerable upper intake level (UL). When used orally in excessive doses, can significantly increase the risk of adverse effects.

6.3. Shelf life 6.4. Special precautions for storage

7. HOLDER OF CERTIFICATE OF REGISTRATION 1 Carey Street
Wynberg, Gauteng 2090
South Africa
+27 11 036 9420

